ENVIRONMENTAL ASSESSMENT
for the

Pahala Large Capacity Cesspool (LCC)
Replacement Project

EPA Grant XP-96942401
VOLUME 1

Pahala, District of Ka'u, County of Hawai'‘i, Hawai'i
TMK: 9-6-002:018

U.S. Environmental Protection Agency
Region 9
75 Hawthorne Street
San Francisco, California 94105

County of Hawai'‘i
25 Aupuni Street
Hilo, HI 96720

FINAL

February 2020



Final EA, Pahala LCC Replacement Project
Pahala, Ka’l District, Hawai'i

THIS PAGE INTENTIONALLY LEFT BLANK

February 2020



Final EA, Pahala LCC Replacement Project
Pahala, Ka’l District, Hawai'i

TITLE PAGE
Prepared for:

U.S. Environmental Protection Agency and the County of Hawaifi

Prepared By:

Brown & Caldwell — contractor to the County of Hawai'i
[...]
part of this agreement, for the majority of Pahala and Na‘alehu properties connected to the LCCs,
C. Brewer committed to complete the line (called a lateral) between the residences and the
property line at the edge of the public right-of-way adjacent to the new collection system.! It was
agreed, if the County did not complete its portion of the work by April 30, 2010, the County would
assume pending and unfinished obligations to connect the new laterals installed by C. Brewer to
the residences and new collection system when complete. Thus, because that date has passed
and the County has not completed installation of the new collection system, this project includes
connecting these C. Brewer laterals, which may now need to be replaced, or installing private
laterals for currently connected properties if authorized by the property owner and approved by
County Council.

On April 25, 2010, a community meeting sponsored by Councilman Guy Enriques was held at the
Pahala Community Center to discuss the Na‘alehu and Pahala LCC Replacement project. As part
of the meeting, an informational handout prepared by the County’s Wastewater Division provided
a brief history of the project documenting that, in 2004, Mayor Kim’s office used a ballot system
distributed via mail to get input from property owners regarding different wastewater
treatment/disposal alternatives for those residents who would no longer be served by the C.
Brewer system after LCC closure. 87 percent of the returned ballots were in favor of a new sewer
collection system and a treatment and disposal system to be owned and maintained by the
County. The handout indicated Mayor Kim’s office advised the property owners the County would
move forward with new sewer systems for Na‘dlehu and Pahala on November 5, 2004.
Additionally, the handout stated public meetings were held in both Na‘alehu and Pahala in
November 2006, to discuss the wastewater system alternatives. The handout included that
adequate land for the treatment and disposal system had not been identified in Pahala.

2.2 Purpose and Need for Action

EPA’s purpose for the Proposed Action considered in this Environmental Assessment (EA) is to
provide the infrastructure necessary to enable the County to comply with the SDWA and fulfill the
compliance provisions of the AOC between EPA and the County with respect to closure of the
Pahala LCCs by April 2023.

1 C. Brewer did not commit to construct laterals on then-connected private properties whose owners did
not consent or on approximately 30 house lots and commercial businesses subsequently sold or having
Deed restrictions making them liable for all costs associated with a new sewer system for those lots.

February 2020 Page 2-4



Final EA, Pahala LCC Replacement Project
Pahala, Ka‘l District, Hawai'i

The County’s purpose for the Proposed Action considered in this EA, as stated in the June 22,
2017 EPA Region 9 AOC, is to provide an industry-standard wastewater collection system and a
secondary treatment and disposal facility, a basic service to the Pahala community, to eliminate
underground injection from LCCs it operates to help protect underground drinking water sources.
Though closure of individual wastewater systems by the County is not part of the Proposed Action,
legislation described in Section 2.1.3 affects the future of all parcels in Pahala utilizing cesspools
for sewage disposal.

The need for action is driven by the public health and environmental concerns associated with
LCCs, as described in Section 2.1.3.

2.3 Proposed Action - Site 7 Alternative (Preferred Alternative)
This section describes the Preferred Alternative under the Proposed Action.

Under the Preferred Alternative, the County of Hawai‘i would perform the following actions:

1) Acquire, or otherwise obtain the right to develop and use, a portion of the 42.5-acre Site
7 that is currently owned by B. P. Bishop Estate Trustees (commonly known as
Kamehameha Schools), then construct a new secondary wastewater treatment and
disposal facility within a portion of the parcel (see Figure 2.3);

2) Construct a wastewater collection system, primarily within the public right-of-way (ROW)
and three segments within easements in the Pahala community, to collect and convey
sanitary waste from the currently connected and accessible (in accordance with Hawai’i
County Code) properties to the new treatment and disposal facility;

3) Close and abandon two LCCs, according to DOH closure procedures; and
4) Abandon the existing wastewater collection system in place.
These actions are described in further detail below and are depicted in Figure 2.2.

2.3.1 Acquire Site 7 and Construct New Secondary Wastewater Treatment and Disposal
Facility

Under the Preferred Alternative, the County would acquire, or obtain the right to develop and use,
a 14.9-acre portion of Tax Map Key (TMK) 9-6-002:018 located about 0.5 miles (2,600 feet) south
of the developed area of the community and identified as Site 7 for construction of a new
secondary wastewater treatment and disposal facility. This 42.5-acre parcel is owned by
Kamehameha Schools and used as a macadamia nut orchard. It is located adjacent to LCC #1.
An at-grade irrigation system runs in a north-south direction which allows vehicle access between
the rows. Slopes throughout Site 7 are between approximately 3 and 10 percent.

The County would work with the current landowner to subdivide the 42.5-acre parcel into two
parcels: 1) a 14.9-acre parcel that would be owned by the County; and 2) a 27.6-acre parcel that
would include a 25-foot-wide by 1,500-foot-long utility easement and would continue to be owned
by the current owner. See Figure 2.3 for a preliminary site plan showing the proposed location of
the treatment and disposal facility within Site 7. This location is in the northeast corner of the Maile
Street and Mamalahoa Highway intersection outside of the State of Hawai‘i Department of
Transportation (DOT) right-of-way, east (makai) of an existing access road from Maile Street.
Access to both parcels would be provided from driveways on Maile Street sited mauka of the
Maile Street and Mamalahoa Highway intersection.

February 2020 Page 2-5



Final EA, Pahala LCC Replacement Project
Pahala, Ka‘l District, Hawai'i

\" \I N i A
N . \ !
AR X b X \}
& ‘; Ly ) []
‘ \‘ “ 3 )\ 5
: % \ ! s \
.\\ N, e . / § -\
g . WL T X
D \‘ooo e >
\\ ~.‘$® l_.. fre) \ /
b w6, \ o ¥
hY ‘\o, <5 A
K. b % o~ 2
N 6, v I
\‘ \ ) ¢ S .r'
’Zbo‘\“: : IS X ;
ERS ; ny X
0706 N 8 3 :
Gl//o\\ <% “‘ (.
% e \‘ | ;’,
e S A ¥ 4
s < \ b2
N < 1)
\\ / ':
- 5 A : 7
Collection 3 b
System ) <
- 3 = el
= \ Site7 ' V4
“ i Treatment and’ '/
h A Di I'Facility =
Y e ISposa \am ity N
h‘-.‘ i \\\ ‘.\~ \.,—/
N { > < !
\ /
. \, Unnamed Stream S ;
Rosor o s L (WS GO A A e s o~ N, h nd
A‘\ *\~ \\ ix)
K Site9 ... Sy
A s '
f g
X s
o ‘\ |
LT 359 / /.
- ‘/.4
/ ;
7 ¢ Fd
: ‘/
i . {2
X b PR
N t 1/
) r b N v
L4 ) " '~
~'\‘ /' ("' \\ ’:’7
by { ¥ Legend
g N 1
g e ! e New Collection System
&5 ‘\.' ¢'
b ¥ n New Treatment and Disposal Facility
\\ lI (Preferred Alternative)
New Treatment and Disposal Facility
1 0 1,000 2,000 4’0?:%et (Alternative Sites 8 and 9)
w E mr—wmmr— Meters [[] Existing LCCs to Close/Abandon
s 0 250 500  1inch=2,000 feet —-=. Streams

Figure 2.2. Elements of the Proposed Action

February 2020 Page 2-6



Final EA, Pahala LCC Replacement Project
Pahala, Ka‘l District, Hawai'i

25' WIDE UTILITY / 7

EASEMENT (0.94 ACRES) — /  1000'WELL , / i /
/ /
' SETBACK \/ / - = 17
1500+ HEADWORKS /- >
T 7 ! r
=T ‘ I FIRE \ /
INFLUENT - ] :
SEWER = \ A / ) HYDRANT
A e S s R e ) y )
/ Ve, FUTugE HEADWORKS ——
DETECTOR ASSEMBLY g e o s, ANDODORCONTROL/ | _
FOR FIRELINE / L \UNIT EXPANSION 7 =
: y -~ OPERATIONS &4 4 ®
WATER METER FOR p P BUILDING N.. 25 SETBACK | o
: =7 ODOR CONTROL ~ # s
4 2 < UNIT /
FIREHYDRANT T /:_:
= it /' BISHOP ESTATES 12z
TSRS e /" (KAMEHAMEHA SCHOOLS) _
/ P b TMK: (3) 9-6-002:018 -~
! &l 425ACRES -~ H
LOT 1 | 7 - 8
(27.6 ACRES) V
L / If)/I/SINFECTION
5N COOK PINE g /
EXISTING ACCESS VIA
KAMEHAMEHA SCHOOLS -
FOROTHERS TOBE .- -
RELOCATED (0.5 ACRES)
/ /
L=

/ ! 1 | PROPERTY
/ f ‘ " LINE, TYP

‘ DRIVEWAY
! / ’ ACCESS

! S i FORWWTP | L_sLow RAT(E) LAND
/ S , APPLICATION
- ! L 850'+ GROVE, TYP

| * UNNAMED 250
“ | DRANAGEWAY  § e e—|
/ | i SCALE IN FEET

Figure 2.3. Preliminary Site Plan for New Wastewater Treatment and Disposal Facility at Site 7 (Preferred Alternative)

February 2020 Page 2-7



Final EA, Pahala LCC Replacement Project
Pahala, Ka‘l District, Hawai'i

The County developed wastewater flow projections for the treatment and disposal facility using
the City and County of Honolulu current wastewater standards, most recently updated during
2017. Based on these standards, the treatment and disposal facility would be designed to provide
an average dry weather flow capacity of 190,000 gallons per day, which would be sufficient
capacity to allow closure of the two LCCs.

The wastewater treatment and disposal facility would consist of the following primary components:

Headworks preliminary treatment system. The headworks would protect the downstream
system operations from large objects, debris, and rags that may be presentin the incoming
flows. It would include a below-grade concrete tank with channels to control flows; a
fiberglass or aluminum cover plate to facilitate foul air collection; an above-grade
screening system; a granular activated carbon (GAC) scrubber for odor control; and
influent flow measurement and sampling equipment. A free-standing roof structure over
the headworks would protect operators and equipment from rain and sun conditions.

Aerated lagoon treatment system. A series of three 0.4-acre partial-mix aerated lagoons
would provide biological wastewater treatment. Partial-mix aerated lagoons allow the
solids to settle while providing enough aeration and mixing to meet the oxygen demands
of the naturally occurring micro-organisms in the system. The lagoons would be equipped
with high-speed floating aerators and lined with either high-density polyethylene (HDPE)
or concrete to prevent wastewater seepage into the subsurface.

Subsurface flow constructed wetland. The approximately 0.6-acre wetland would provide
additional treatment of the effluent from the aerated lagoons via a process called
denitrification, which would decrease the land area required for the slow-rate land
application (see below). The subsurface flow wetland would consist of a shallow HDPE-
lined basin filled with gravel media and planted with emergent wetland vegetation. Effluent
from the lagoons would flow through the gravel media layer, with the effluent level being
maintained below the gravel surface at all times. Treatment would occur through physical,
chemical, and biological mechanisms.

Covered lagoon and disinfection. The 0.8-acre lined and covered lagoon (Lagoon 4) would
allow for effluent storage and algae removal, followed by disinfection to kill pathogens or
render them incapable of reproduction or harm to humans. The lagoon would feature a
floating cover of HDPE shade balls to prevent algae growth while allowing rainwater to
pass through. Disinfection would occur through the use of an ultra-violet system.

Slow-rate land application system. Disposal of the treated and disinfected effluent would
be accomplished through land treatment in four groves of native, water-tolerant native
trees occupying a total area of approximately 8.0 acres. Application of the effluent would
be rotated to a different grove each day, resulting in a wet/dry cycle of 1-day wetting and
3-days drying. A lined irrigation equalization basin would be provided to facilitate grove
dosing.

Figure 2.4 shows a preliminary process schematic for the proposed facility. Figure 2.5 illustrates
an example of a lagoon using a floating cover of shade balls.

February 2020 Page 2-8



Final EA, Pahala LCC Replacement Project
Pahala, Ka‘d District, Hawai'i

LEGEND

—— = WW FLOW PATH

— — — = WWALTERNATIVE FLOW PATH

PARSHALL
FLUME
INFLUENT
INFLUENT FLOW METER AND
AUTOMATIC SAMPLER
SLOW-RATE LAND
BAR APPLICATION GROVES
RACK CONSTRUCTED
(- - WETLAND
|
|
Y Y
i AUTOMATIC
(= e [ [ =] SAMPLER
s
1171 |
AUTOMATIC | FLOW METER
SCREEN
y SREER Y AERATED LAGOONS TR
IRRIGATION
i | EQUALIZATION BASIN
A " \ o o EQUALIZATION BASIN
——// 1 2 3
azas
1111 | | | ﬂ ﬁ
AUTOMATIC t | t | t | L
SCREEN ¢ _ v ____ v __ _ uv
DISINFECTION
\

Figure 2.4. Preliminary Process Schematic for New Wastewater Treatment and Disposal Facility at Site 7 (Preferred
Alternative)

February 2020 Page 2-9



Final EA, Pahala LCC Replacement Project

Pahala, Ka‘G District, Hawai'‘i

Figure 2.5. Example of Shade Ball Floating Cover in a Lagoon

EPA defines land treatment as “the application of appropriately pre-treated municipal and
industrial wastewater to the land at a controlled rate in a designed and engineered setting. The
purpose of the activity is to obtain beneficial use of these materials, to improve environmental
guality, and to achieve treatment goals in a cost-effective and environmentally sound manner.”
Land treatment systems rely on soil and vegetation to achieve treatment objectives, rather than
energy-intensive mechanical equipment. As such, they are considered to be a form of “natural”
treatment. The slow-rate land application concept is to intermittently apply wastewater to
vegetation growing in permeable soils. As the applied effluent percolates through the soil matrix
or is taken up by the crop, it is treated by physical filtration and biological mechanisms. After an
application period or wetting period, the surface is allowed to dry, and oxygen can enter the soll
matrix, which aids aerobic biological treatment. The frequent wetting and drying of the soils also
maintains the infiltration rate through the soil surface and minimizes clogging. This treatment
process is effective for five-day biochemical oxygen demand (BODs), total suspended solids
(TSS), trace organics, phosphorus, metals and pathogen removal. Furthermore, nitrogen removal
can be significant if it is necessary to manage the system for that objective.

The facility would be appropriately designed to have capacity to accommodate upset conditions,
including pump and other equipment failures. In addition, the wastewater treatment and disposal
facility would be designed not to preclude expansion to treat future average dry weather flows up
to 360,000 gpd to meet the future needs of the community. As a matter of good engineering
practice, and to the extent practical, the wastewater treatment and disposal facility and collection
system would be designed to be expandable should the County or community decide in the future

February 2020 Page 2-10



Final EA, Pahala LCC Replacement Project
Pahala, Ka‘l District, Hawai'i

that expansion is necessary in accordance with the requirements established in the Ka‘l
Community Development Plan Policy 120. See Appendix B.

It should be noted that wastewater flows from a community are highly variable, and peak flow
rates from small community wastewater collection systems are typically three to five times higher
than the average flow rates. The City and County of Honolulu standards take this variability into
account, and application of the standards results in conservatively designed facilities that are
protective of human health and the environment in anticipated operational conditions.

The wastewater treatment and disposal facility would be designed and sized so the exposed (not
enclosed) treatment processes have sufficient free-board depth to accommodate the 24-hour,
100-year storm event at the site. The wastewater treatment processes would be designed to
accommodate the peak flows caused by the design storm event, including precipitation that falls
on the aerated and covered lagoon treatment system. The aerated lagoons would be lined with
HDPE liners or concrete to prevent water seepage through the bottom and sides of the lagoons.
The aerated lagoons would be designed with operational freeboard that would be available to
contain and to equalize lagoon flows during wet weather events. In addition, the slow-rate land